

## Status Epilepsy Management

	Drug	
Pre hospital	Diazepam 10-20mg rectally Repeat in 15 min if it continues Or Medazolam 10mg buccal mucasa	
Early Stage	Lorazepam 0.1mg/Kg (usually 4mg) can repeat in 20 min Give usual AED drugs with NG	
Established Seizure	Penytoin 15-18mg/Kg at a rate of 50mg/min Not responded Phenobarbital 15-18mg/kg at a rate of 100mg/min	Sometimes may need Intubation
Refractory status	General Anesthesia with one of Propofol 1-2mg/kg bolus then 2- 10mg/kg/hr increase it Medazolam 01-0.2 mg/kg bolus then 0.05 to 0.5mg/kg/hr Thiopental 3-5mg/kg bolus then 3-5mg/kg/hr tapered within 2 days	
<b>Emergency investigations</b>	<b>Monitoring</b>	
ABG,FBS,,CBS S.Cr, LFT , calcium and magnesium, full blood count (including platelets), blood clotting, Chest xray ECG	Regular neurological observations and measurements of pulse, blood pressure, temperature. ECG, biochemistry ,	